Hypra, |

——

Service Manual

COMPACT LINE THERMAL PRINTER
CT-S651 Series

Revision 1.00 2010.3.29

CITIZEN SYSTEMS JAPAN CO,, LTD.






CT-S651 Series Service Manual

REVISIONS

Rev No.

Date

Page

Comment

1.00

2010/3/29

Newly issued

CITIZEN is a registered trademark of CITIZEN HOLDINGS CO., LTD., Japan.

CITIZEN es una marca registrada de Citizen Holdings Co., Japon.




CT-S651 Series Service Manual

CONTENTS
INTRODUGCTION ...ttt e e e e e e e e eeees 4
1. DISASSEMBLY AND REASSEMBLY ....oiiiiiiiiece e 4
P10 TOOIS USEA ...ttt e e e e e e e e e e 4
1-2.  Disassembly ProCedure ... 5
1-2-1.  Disassembling the Printer........ .o 5
1-2-2.  Disassembling “UNIT, MECHANISM” ........ccoiiiiiiiieieeieee e 14
1-3.  Assembly Procedure..........ooooo oo 23
L S © 111 o OO RPR 24
2. TROUBLESHOOTING .....ccitiiiiiiiiiiiiieieiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 27
2-1. Error INAICAtION. ... 27
2-2.  Explanations of Error CoONAitioNS. ........couuieiiiiiiiiiiiie e e e e e 29
2-2-1. Paper Near ENA ...t e e e e e e 29
2-2-2.  PaperEnd....... 29
2-2-3.  Front Cover OPeN........ccoo i 29
S -1 o 1= gl O 1YY @ o =Y o PR 29
2-2-5.  CUHEE EFTON ...ttt 29
2-2-6.  Print HEad HOt ... 29
2-2-7. Memory Error......ooo 29
S T Y] (=) o ¢ T = (o] TP 29
2-2-9.  LOW VORAQE EITOr ... 30
2-2-10. High VORAGE EITOI ... 30
2-2-11. Drawer Voltage Error ..., 30
2-2-12. Macro Execution Walit............ccoiiiiiiiii e 30
P22 TR 1 {0101 o] (=1 o To) i1 g o TN g o Te7=To L1 ] - 31
2-4.  TroublesShOoting GUIAE.........uuuueei e e e e 31
3. SERVICE PARTS LIST ..o 35
3-1. Mechanical Parts LisSt...........occiiiiiiiee e 35
3-1-1.  Mechanical Exploded Diagrams .............cccceeeiiiii i 41
3-2.  PartS LAyOUL......eeee e 48
3-2-1. SA;MAIN PCB ... ettt 48
3-2-2.  SA, OPEPANE PCB-651 .....uoiiiiiiiiiiii ittt 50




CT-S651 Series Service Manual

3-2-3. SA; SERIAL I/F PCBi....ciiiiieiteee ettt 50

3-2-4.  SA, PARALLEL I/F PCBi...cotiiiiieiie ettt 51

3-2-5. SAUSB I/F PCB ...ttt 51

3-2-6.  SA,USB HUB I/F PCB ..ottt ettt 52

3-2-7.  SA, POWERED USB I/F PCB .....coitiiiiiii et 52

3-2-8.  SA,ETHERNET E TYPe I/F PCB ......oiiiiiiiieiie e 53

4. CIRCUIT DIAGRAMS ... . 54
g T | 1 | 1 = SRR 54
v g e I |V =11 o W@ 1 o]l =T =1 o I (@7 =4 0 I I 54

4-1-2.  Main Control Board (CPU2/DAC) .......oiiiiiiiie et 55

4-1-3.  Main Control Board (ROM) .........cooiiiiiiiiiiiiiiiieieeeeeeeeeeeeeee et eaeeeasaeeaanes 56

4-1-4.  Main Control Board (RAM) .......ooeeiiiiiiiiiieeieeeeeeeeeee ettt eeeeeeeee e eaeaennnnes 57

4-1-5. Main Control Board (GATE_ARRAY) .....uuiiiiiiiieiee e 58

4-1-6.  Main Control Board (HEAD, OP-PANEL)........cccociiiiiiiiiiereeee e 59

4-1-7.  Main Control Board (PF MOTOR).......cooiiiiiiiiiiiiie e 60

4-1-8. Main Control Board (SENSOR) ... 61

4-1-9.  Main Control Board (POWER/DRAWER/BUZZER)........c.cccooviiniiiiiiieeiee i 62
4-1-10. Main Control Board (IF PCB CON/ OPTION IF) ..ccciiiiiiiiiiiee e 63

4-1-11. Main Control Board (CUTTER).....ccoiiiiiiiiieieee e 64

4-2 g = o N 1= o =T | (T 65
T O T o T= - 1T TN == 0 1= S 65
44, SEIIAl I/F PCB ...ttt et 66
T e 1= | IV = O RS 67
4B, USB I/F PCB ...ttt ettt 68
4-7.  USB HUB I/F PCB ...ttt ettt ettt et e et e snee e e e sneeeneeenneeanes 69
4-8.  POWERED USB I/F PCB ..ottt 70
4-9.  ETHERNET E TYPE I/F PCB ...ttt 71
4-9-1. CPUT ot 71

R O U 1TSS 72

4-9-3.  SD RAM ... .ottt 72

4-9-4.  PHY oo 73

ST 1 SR 74




CT-S651 Series Service Manual

INTRODUCTION

This manual describes the disassembly, reassembly, and maintenance procedures of CT-S651 Series.

1. DISASSEMBLY AND REASSEMBLY

Note the following items when performing maintenance of the printer.

Do not disassemble, reassemble, or adjust the printer unnecessarily when the printer operation is
satisfactory.

Do not loosen the screws that fasten the components unless it is absolutely necessary.

After finishing inspection, perform a check to ensure that there is no irregularity before turning on the
printer.

Use caution not to leave any part or screw used for maintenance inside the printer.
When handling the print head and electronic components, care must be taken to avoid static electricity.

When disassembling or reassembling the printer, check the wires and cords for damage. Do not draw
any wire or cord by force.

Lubricate the components as necessary when reassembling them.

1-1. Tools Used

Phillips screwdriver #0, #1, and #2
Tweezers
Long-nose pliers

Brush




CT-S651 Series Service Manual

1-2. Disassembly Procedure

1-2-1. Disassembling the Printer

1. Disassembling “UNIT, I/F PCB”
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “FRAME, BOTTOM” and “UNIT, I/F PCB”.

SCREW, BHT (ST), M3.0 x 6

2. Disassembling “SA, COVER-02”
Push “KNOB, COVER OPEN -02”" upward and open “SA, COVER-02”.
Remove three “SCREW, BHT (PT), M3.0 x 10” and remove “SA, COVER-02” from “COVER, FRAME”.

Hold “HOLDER, DAMPER PAPER-02” by hand until two screws come into view, and remove the two
SCrews.

& HOLDER, DAMPER
. PAPER-02




CT-S651 Series Service Manual

Since “SA, COVER-02” is secured with hooks and the boss, it cannot be removed easily when it is fully
opened. To remove “SA, COVER-02", slightly close it by hand, raise its front edge, and slide it
backward.

When mounting “SA, COVER-02”", align the boss with the hole at “COVER, FRAME” and slide “SA,
COVER-02” upward with hooks inserted into “COVER, FRAME”.

<Precaution at disassembly / reassembly>

The hooks and the boss at “SA, COVER-02” are engaged on “FRAME, COVER”. Carefully disassemble or
reassemble the components so as not to damage them. Check the routing of “SA, HEAD CABLE-02".




CT-S651 Series Service Manual

3. Disassembling “SA, HEAD COVER”
Detach the lugs from the notches at the right and left sides of “COVER, FRAME”, and move down “SA,
HEAD COVER” and pull it out with care so as not to damage the lugs.

Lugs at right
and left sides

<Precaution at reassembly>

Hang the hooks at “SA, HEAD COVER” on “COVER,
FRAME” and raise “SA, HEAD COVER” using these
hooks as fulcrums. Let the bosses at the right and left
sides of “SA, HEAD COVER’ fit into the holes at
“COVER, FRAME”, and engage the lugs to secure “SA,
HEAD COVER”.

4. Disassembling “SA, THERMAL HEAD-02”

Move down “HOLDER, HEAT SINK-02" by pressing the edges at the right and left sides. “SA,
THERMAL HEAD-02” is detached from lugs at “COVER FRAME”.

Pull “SA, THERMAL HEAD-02” out from “SHAFT, HEAD ADJUST-2" along the U-slot, and disconnect
“HEAD CABLE” from two positions.

Heating section at “SA,
THERMAL HEAD-2"

SHAFT, HEAD ADJUST-2

e




CT-S651 Series Service Manual

Align the bosses with <Precaution at reassembly>
“SPRING, HEAD-02".

“SA, THERMAL HEAD-02” is electrostatically sensitive.
Avoid contacting the heating section.

When reassembling, insert the U-slot into “SHAFT, HEAD
ADJUST-2", and let the bosses fit into “SPRING,
HEAD-02". Press the both sides at “HOLDER, HEAT
SINK-02” and engage the lugs at “COVER, FRAME” on
“HOLDER, HEAT SINK-02".

5. Disassembling “SA, PLATEN UNIT-02”

Raise “HANDLE, PLATEN-02” on both sides, and pull “SA, PLATEN UNIT-02” out from “SA, MAIN
FRAME”.

SA, PLATEN UNIT-02

6. Disassembling “SA, CUTTER UNIT-02”

Push “PIN, FRONT COVER” at the right side of “SA, CASE-02” using a sharp-pointed tool. Raise
“FRONT COVER-02” and flip it down toward you to openit. When “LEVER, CUTTER RELEASE-02” at
the right and left sides are pushed down, “SA, CUTTER UNIT” pops out. Pull it out upwardly and
disconnect cables from the connector.




CT-S651 Series Service Manual

7. Disassembling “SA, FRONT COVER-02”
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “SA, FRONT COVER-02” and “SA, MAIN
FRAME” and disconnect “SA, OPEPANE CABLE F” from the connector.

Remove “‘HOLDER, FRONT COVER-02” from “SA, FRONT COVER-02".

8. Disassembling “SA, CASE-02”
Remove two “SCREW, BHT (ST), M3.0 x 6” that fasten “SA, CASE-02” and “SA, MAIN FRAME”.

Raise the front edge of “SA, CASE-02" while slightly pressing “POWER SW” at the front.

SCREW, BHT (ST), M3.0 x 6




CT-S651 Series Service Manual

Close “SA, COVER FRAME?” slightly, and raise “SA, CASE-02" while pulling the right and left edges of
“SA, CASE-02” outwardly. When “SA, CASE-02” is raised slightly, release “SA, COVER FRAME” and
raise “SA, CASE-02” further while pulling the right and left edges outwardly and keeping the lugs at the
rear clear of “FRAME, BOTTOM”.

SA, COVER FRAME

Be sure to keep lugs at the right and left
sides clear of “FRAME BOTTOM”.

Raise “SA, CASE-02” along “SA, COVER FRAME”. When “SA, CASE-02" is raised to the position
indicated in the photo below, turn it counterclockwise and pull it upwardly to remove it.

<Precaution at disassembly / reassembly>

Do not assemble or disassemble “SA, CASE-02” by force. When removing “SA, CASE-02", raise it little by
little. When reassembling, follow the disassembly procedure in reverse. Face the front panel of “SA,
CASE-02” to the right, pass it through “SA, COVER FRAME”, and turn it clockwise. When the front faces
toward you, pull the right and left panels of “SA, CASE-02” outwardly and keep the lugs at the rear clear of
“FRAME, BOTTOM”. Push “SA, CASE-02” downward while closing “SA, COVER FRAME”.

-10 -



CT-S651 Series Service Manual

Remove “SA, OPEPANE CABLE-F” and “SA, CUTTER CABLE”".

SA, OPEPANE CABLE-F

9. Disassembling “COVER,
ADAPTER”

Remove four “SCREW, BHT (ST), M3.0 x  Remove the AC adaptor cable from the power connector.
6” that fasten “COVER, ADAPTER” and (Note that this connector is of the lock type.)
“FRAME, BOTTOM”.

SCREW, BHT (ST), M3.0 x 6

T

<Precaution at disassembly / reassembly>

The power connector is a lock-type connector. Unlock the connector by pulling the outer slide at the end of
the connector to disconnect the cable. When fitting the connector, insert it until it clicks and ensure that it
cannot be removed easily.

-11 -



CT-S651 Series Service Manual

10. Disassembling “FRAME, BOTTOM”

Remove four “SCREW, BHT (ST), M3.0 x 6” Detach the lower lugs and raise “FRAME, BOTTOM".
that fasten “FRAME, BOTTOM” and “SA, Slide “FRAME, BOTTOM” upward to detach upper lugs
MAIN FRAME”. from “SA, MAIN FRAME”.

S

A Slide
X downward.

DK connector

<Precaution at disassembly / reassembly>

When dismounting or mounting “FRAME, BOTTOM?”, be careful not to damage the DC connector and DK
connector. When mounting “FRAME, BOTTOM”, align the lugs with four slots, at which “FRAME, BOTTOM”
is to be secured, slide it downward to engage the lugs, and fasten it with screws.

Be careful not to allow connectors to interfere with each other in order to prevent deformation.

-12-



CT-S651 Series Service Manual

11. Disassembling “UNIT, MAIN PCB”

Remove four “SCREW, BHT (ST), M3.0 x 6” Remove one “SCREW, BHT (ST), M3.0 x 6” that

that fasten “UNIT, MAIN PCB” and “SA, MAIN  fastens “COVER, CABLE PROTECT-02" at the right

FRAME”. side, and disconnect the connector of “COVER OPEN
SENSOR”.

SCREW, BHT (ST), M3.0 x 6 k

éﬂ; ....é‘fg ‘ ‘

SCREW, BHT (ST), M3.0 x 6 | : COVER, CABLE PROTECT-02

J10: COVER OPEN SENSOR

Disconnect the connectors of “SA, HEAD Disconnect the connector of “SA, POWER SW” at the
CABLE-02” and “SA, PNE SENSOR” at the rear.
left side.

PCB”.

<Precaution at reassembly>

Connectors are provided at the right, left, and front sides. Be careful not to pull these cables by force.
When reassembling, be careful not to miss or catch any part, such as “FRAME”. Before disassembling
record the cable routing. When reassembling, reconnect the cables correctly. Pass “CABLE” of “COVER
OPEN SENSOR” through the hole on “COVER, CABLE PROTECT-02” and secure it.

-13-



CT-S651 Series Service Manual

1-2-2. Disassembling “UNIT, MECHANISM”

1. Disassembling “SA, COVER OPEN SENOR - F”

Remove two “SCREW, No. 0 PHT (BT#3), M1.7 x 7” that fasten “SA, MAIN FRAME” and “SA, COVER
OPEN SENSOR” (2 pcs), as well as the tape that secures “CABLE”.

<Precaution at reassembly>

When reassembling, align the “SA, COVER OPEN
SENSOR” switch with the hole at “FRAME, MAIN”, and
secure it with one screw.

Do not forget to attach a tape to secure the cable.

2. Disassembling “GEAR DAMPER”
Remove two “SCREW, BHT (ST), M2.0 x 4” that fasten “SA, MAIN FRAME” and “GEAR, DAMPER”.

<Precaution at disassembly / reassembly>
The unit can be mounted in either orientation.

This part is not compatible with the one for CT-S801.

SCREW, BHT (ST), M2.0 x 4

3. Disassembling “GEAR REDUCTION”
Remove “SCREW, PHT (#2), M3.0 x 8” and “SCREW, PHT (ST), M3.0 x 6” that fasten “SA, MAIN
FRAME” and “COVER, GEAR-02”, and remove “GEAR REDUCTION’ from “COVER, GEAR-02".

L2
SCREW, PHT (ST), M3.0 x 6

<Precaution at disassembly /

COVER, GEAR-02 reassembly>

If the screws are tightened

excessively when reassembling,

“COVER, GEAR” will be damaged.
_ Be careful not to tighten them
excessively.

SCREW, PHT (#2), M3.0 x 8 GEAR REDUCTION

-14 -



CT-S651 Series Service Manual

4. Disassembling “UNIT, PNE-02”
Remove two “SCREW, PHT (#2), M3.0 x 8” that fasten “SA, MAIN FRAME” and “PLATE, PNE
SENSOR-02”, and remove “SA, HEAD CABLE-F” from the hook. Remove “PLATE, PNE
SENSOR-02”, and then remove “UNIT, PNE -02”.

PLATE, PNE SENSOR-02

SA, HEAD CABLE-F

| UNIT, PNE-02

<Precaution at disassembly / reassembly>

Align two holes at “PLATE, PNE SENSOR-02” with the bosses at “SA, MAIN FRAME” and secure them with
screws.

5. Disassembling “SA, PAPER HOLDER-02”
Remove four “SCREW, BHT (BT), M3.0 x 6” that fasten “SA, MAIN FRAME” and “SA, PAPER
HOLDER-02".

-
e -~
I &
o A -
P N
—_—

i)_‘ " L&

® .

) J
il
K> Left sid

=

<Precaution at disassembly / reassembly>

Remove one screw from the left rear and three screws from the right.

-15-



CT-S651 Series Service Manual

Raise the rear of “SA, PAPER HOLDER-02” while pulling “GEAR, COVER DAMPER” outwardly, and
detach the bosses from the slot at “SA, MAIN FRAME”.

. -
o
When removing “SA, PAPER HOLDER-02”, pull it upward while keeping it clear of the bosses at “SA,
MAIN FRAME” and the bent section at the front.

<Precaution at reassembly>

When reassembling, align the bosses at “SA, PAPER HOLDER-02” with the slot at “SA, MAIN FRAME”.

-16 -



CT-S651 Series Service Manual

6. Disassembling “SA, PE SENSOR”
Remove two “SCREW, PHT (BT), M2.0 x 6” that fasten “SA, PAPER HOLDER-02" and “SA, PE
SENSOR”.

SCREW, PHT (BT), M2.0 x 4

SA, PE SENSOR

7. Disassembling “SA, FRAME COVER UNIT-02”

Remove “WASHER, PLATEN” that fastens the hinged section at “SA, FRAME MAIN” to “SA, FRAME,
COVER” and “GEAR, COVER DAMPER”, and remove “GEAR, COVER DAMPER”.

— 1

WASHER, PLATEN

<Precaution at reassembly>

When reassembling, align “GEAR, COVER DAMPER” with the shaft at “FRAME, MAIN” and the boss at
“FRAME, COVER".

-17 -



CT-S651 Series Service Manual

Remove “WASHER, PLATEN” from the “COVER, CABLE-02” side, and remove “SA, FRAME COVER
UNIT-02” from the hinged section at “SA, MAIN FRAME”. When removing “SA, FRAME COVER
UNIT-02”, make sure that “SA, FRAME COVER UNIT-02” is opened and that no load is applied to
“SPRING, COVEROPEN-02".

= '-
SPRING, COVEROPEN-02
‘_ :.’!: A : A\ / ;
With bend

<Precaution at disassembly / reassembly>

When reassembling, check the orientation of “SPRING, COVEROPEN-02”. Attach the bent side to the hook
at the “SA, MAIN FRAME” side, and attach the other side to the hook at the “SA, FRAME COVER UNIT-02”
side.

le

8. Disassembling “COVER, CABLE-02"
Remove “SCREW, PHT (ST), M2.0 x 4” that fastens “SA, FRAME COVER UNIT-02” and “COVER,
CABLE-02”, and slide “COVER, CABLE-02" sideways to detach the hooks. Then pull out “COVER,
CABLE-02".

-18 -



CT-S651 Series Service Manual

Insert long cables first Top of “COVER, CABLE-02"
and short ones next.

<Precaution at reassembly>

When reassembling, insert long cables into the left side of “SA, HEAD CABLE-02” at first, and then short
ones into the right side.

Insert “CABLE” into the inside under the hooks. At the top of “COVER, CABLE-02”, route the short cables to
the back and long ones to the front. Adjust the length of the tube to align its end with the edge at “COVER,
CABLE-02".

SPRING, COVER OPEN KNOB-02
‘ - L[ (e d

POLYSLIDER, KNOB-02

<Precaution at reassembly>

When reassembling, attach the spring to the hooks and insert it into the shaft at “SA, FRAME COVER
UNIT-02".

-19-



CT-S651 Series Service Manual

10. Disassembling “PLATE, FIX BLADE”
Remove two “SCREW, PHT (ST, SW + PW), M3.0 x 6” that fasten “FRAME COVER UNIT-02", “PLATE,
FIXED BLADE” and “GUIDE, PAPER-02".

»

PLATE, FIXED BLADE

<Precaution at reassembly>
When reassembling, align “GUIDE, PAPE-02” with the boss at “SA, FRAME COVER UNIT-02".

Keep the chamfered side of “PLATE, FIXED BLADE” at the left so that the alignment mark at “SA, FRAME
COVER UNIT-0" can be seen.

11. Disassembling “GUIDE, HEAD HOLDER-02”
Remove three “SPRING, HEAD-02" from “SA, FRAME COVER UNIT-02".

<Precaution at disassembly / reassembly>
The photo shows the position for the 3-inch model.

“2” marked on “GUIDE, HEAD HOLDER” indicates
the position for the 2-inch model, and “3” indicates
the one for the 3-inch model.

Insert the spring into the boss at “SA, FRAME
COVER UNIT-02” and check that the spring cannot
be removed even if it is pulled lightly.

-20 -



CT-S651 Series Service Manual

SCREW, BHT (BT), M2.6 x 6

&)

S l Check the mounting orientation.

SCREW, PHT (ST), M3.0 x 6

3

<Precaution at reassembly>
When reassembling, check the orientation of the switch.
“ON” (| ) must be located in the right with “OFF” (O) in the left.

-21 -



CT-S651 Series Service Manual

c

| PLATE, COVER LOCK LEVER-02

- &)
LA

3

SPRING, COVER OPEN LEVER-02 SCREW, PHT (ST), M3.0 x 6

LEVER R, COVER LOCK-02 LEVER L, COVER LOCK-02

-22.



CT-S651 Series Service Manual

Jo |
At

K4 Check the
f mounting status.
SCREW, PH (PW), M2.0 x 8 Position of “SPRING ‘

INTERLOCK-02" ©

Position of “SPRING
INTERLOCK-02"

<Precaution at disassembly / reassembly>
The screw is locked with “NUT, M2”. Be careful not to loose it.

The shaft of “SHAFT, INTERLOCK SENSOR” is specially shaped to prevent it from rotating. When
reassembling, align “SHAFT, INTERLOCK SENSOR” with the hole at “SA, FRAME, MAIN”.

Check the orientation of “SPRING INTERLOCK-02" and the mounting position of “SA, MAIN FRAME”.

1-3. Assembly Procedure

-23-



CT-S651 Series Service Manual

1-4. Oiling
1) Oil Used (Grease)
e FLOIL G311S (Kanto Kasei)
¢ Daphne Eponex Grease No. 2 (Idemitsu)
2) Oiling Positions
<FLOIL G311S>
(1) Shaft at “COVER GEAR”

(2) Shafts at “SHAFT, PAPER HOLDER’ (4 positions)
*  Apply oil to the “HOLDER PAPER” side.

(3) Hinge holes at “SA, COVER FRAME”, mating section with “LEVER R, L COVER LOCK”
(two positions at the right and left)

-24 -



CT-S651 Series Service Manual

(4) Rotating center holes, press-formed projections and hooks at “LEVER R & L, CUTTER
RELEASE-02" and “SA, MAIN FRAME”

Rotating center holes, press-formed projections and hooks at “LEVER R & L, COVER
LOCK-02” and “SA, MAIN FRAME”

Slideways at “LEVER, COVER OPEN-02" and “SA, MAIN FRAME”

!
|
|
I
|
I
I
I
1
!
|
|
|
|
[
|
|
|
|
!
I
|
1

Outside of press-formed projections at |#*
“SA, MAIN FRAME” /

Slideways at “SA, MAIN FRAME” and
“LEVER, COVER OPEN-02"

Inside of hooks at
“SA, MAIN FRAME”

Rotating center holes at
“SA, MAIN FRAME”

Press-formed projections at
“SA, MAIN FRAME”

-25-



CT-S651 Series Service Manual

(5) Both ends of the shaft at “SA CUTTER UNIT”

<Daphne Eponex Grease No. 2>
Right/left cutting edges of the blade at “SA, CUTTER UNIT”

Daphne Eponex Grease No. 2

=" —

il

- GH G¢a |
oo o0

-26 -



CT-S651 Series Service Manual

2. TROUBLESHOOTING

2-1. Error Indication

When an error is detected, the three LEDs indicate the error status in the following patterns.

LED on the panel
1) POWER LED (green)
Lit: Power supplied
Blinking: Memory check error, hex-dump mode, memory switch setting mode
Not lit: Power not supplied
2) PAPER LED (orange)
Lit: Paper end or paper near end
Blinking:  Not blink
Not lit: Normal operation
3) ERROR LED (red)
Lit; Cover open, paper end

Blinking:  Occurrence of an error, waiting for macro execution

Not lit: Normal operation
POWER LED PAPER LED ERROR LED .
Status Buzzer Tone
(Green) (Orange) (Red)
Paper near end Lit Lit - -
Paper end Lit Lit Lit Provided
Paper cover open or Lit - Lit Provided

front cover open

Paper cover open or Lit - J |_| |_| L Provided
front cover open

Cutter error Lit - Provided
Print head hot Lit - J |_| |_| L Provided
Memory error - - Provided
System error Lit - ' [ Provided
Low voltage error Lit - ] Provided
High voltage error Lit - i Provided

i

Macro execution wait ™ Lit _ '

-27 -




CT-S651 Series Service Manual

*1: This is the indication that appears when the paper cover is opened during standby.
*2: This is the indication that appears when the paper cover is opened during paper feed or printing.
*3:  Abuzzer beeps when MSW5-1 (buzzer setting) is ON.

*4: The LED may light during the macro execution.

-28 -



CT-S651 Series Service Manual

2-2. Explanations of Error Conditions

2-2-1. Paper Near End

When the diameter of the roll paper becomes small (less than 23 to 31 mm in diameter), the paper near-end
sensor activates and indicates that the roll paper is running short. This message warns that the remaining
paper is short. Printing can be continued until the paper runs out.

2-2-2. Paper End

When the roll paper has run out, the paper sensor in the paper path detects the end of paper near the print
head and stops the printing motion. Refill the paper to cancel the error.

2-2-3. Front Cover Open
The front cover is not closed. Printing is not possible in this condition.

Close the cover to cancel the error.

2-2-4. Paper Cover Open
The paper cover is not closed. Printing is not possible in this condition.
Close the cover to cancel the error.

Depending on the memory switch setting, a command must be issued to resume printing.

2-2-5. Cutter Error

The auto cutter stops operating due to paper jams or the like. In this case, refer to “10.5 Canceling the
Cutter Lock Error” and cancel the error.  When you open the paper cover to clear paper jams, the message
“Close the paper cover.” will be displayed.

2-2-6. Print Head Hot

When you print data with high density setting, print dense images, or continue printing in a hot environment,
the print head temperature may rise and if it exceeds 65°C, printing will stop. When the print head is cooled
to 60°C or lower, printing will be resumed.

2-2-7. Memory Error

Built-in RAM read/write check operation is not correctly performed.

2-2-8. System Error
A disconnection of the head cable inside of the printer is detected.

When this error occurs, immediately turn the power off.

-29-



CT-S651 Series Service Manual

2-2-9. Low Voltage Error

If the power supplied to the printer drops to 16 V or below, operation will stop. In this case, shut down the
printer immediately.

2-2-10. High Voltage Error

If the power supplied to the printer becomes 27 V or above, operation will stop. In this case, shut down the
printer immediately.

2-2-11. Drawer Voltage Error

If the cash drawer drive power is overloaded by any reason (cash drawer fault, connection of external device
other than cash drawer, contamination, etc.) an error will be detected and the cash drawer drive power will be
shut down. In this case, shut down the printer immediately.

2-2-12. Macro Execution Wait

When the ESC/POS command is specified, the macro execution wait state will take effect. The macro will be
executed when the switch is pressed or when a specified time has elapsed.

-30-



CT-S651 Series Service Manual

2-3. Troubleshooting Procedure

When a fault occurs, confirm its phenomenon, locate the problem in accordance with “2.2 Troubleshooting
Guide”, and troubleshoot it as described below.

Find the fault phenomenon in this column. If there are multiple phenomena, take all the applicable

A items into consideration. This will help you locate hidden problems as well.

Possible causes are listed here. Find probable causes from the list and follow the check method to

CELER identify the cause of the fault.

Check Method The check method for identifying the cause of the fault is described.

Remedies Take the remedies described in this column.

By following the above-mentioned procedure, you can troubleshoot problems efficiently with fewer
misjudgments.

2-4. Troubleshooting Guide

e Power Supply Failure

Phenomenon Cause Check Method Remedies
Power cannot be turned | The power cable is not 3 Connect the power cable.
on. connected.

(The POWERLED not | The fuse is blown. Check if the specified fuse is | Use the specified fuse.

illuminated.) used.

The fuse is blown soon if [ The control PCB is faulty. - Replace “SA, MAIN PCB”.

it is replaced with a new - -

one. The circuit drive power is Use a tester and measure | Replace “SA, MAIN PCB”.
abnormal. the circuit drive voltage.

* If the fuse is blown with the specified AC adapter used, the thermal head or control PCB may be defective. Replace
the defective part with a new one. Check wiring of the interface cable.

-31-



CT-S651 Series Service Manual

e Printing Failure

Phenomenon

Cause

Check Method

Remedies

No printing

The control PCB is faulty.

Replace “SA, MAIN PCB”.

The thermal head connector
has a bad contact or
connection.

Check the contact or
connecting condition.

Re-insert the thermal head
connector or replace it with a
new one.

The thermal head is faulty.

Replace the thermal head with
a new one.

Part of printing is not
done.

The thermal head connector
has a bad contact or

connection or faulty mounting.

Check the contact,
connecting or mounting
condition.

Re-insert the thermal head
connector or “HEAD SA”.

The thermal head is faulty.

Replace the thermal head with
a new one.

Print is pale.
Print is uneven.
Print is faint.

The supply voltage is low.

Check the supply voltage
with a tester.

Use the printer within the
specified supply voltage
range.

The thermal head is faulty.

Replace the thermal head with
a new one.

The thermal head has fouling.

Check the thermal head for
fouling.

Remove fouling using ethyl
alcohol soaked cotton swab or
soft cloth.

Paper other than
recommended is used.

Check if the paper being
used meets the
specification.

Replace it with the specified
paper.

The platen roller is not
mounted correctly.

Check the mounting
condition of the platen roller.

Mount the platen roller
correctly.

The paper thickness setting
lever is not set correctly.

Check if the paper thickness
setting is correct for the
actual paper thickness.

Set the lever in the correct
position.

-32-




CT-S651 Series Service Manual

e Paper Feed Failure

Phenomenon

Cause

Check Method

Remedies

Paper is not fed.

Paper feed is not
straight.

The motor connector has a
bad connection.

Check the connecting
condition of the connector.

Connect the connector
correctly.

The motor is faulty.

Measure the supply voltage
with a tester or oscilloscope.

Replace “UNIT, MOTOR”.

The supply voltage is low.

Check the supply voltage
with a tester.

Use the printer within the
specified supply voltage
range.

The control PCB is faulty.

Replace “SA, MAIN PCB”.

The platen roller is not
mounted correctly.

Check the mounting
condition of the platen roller.

Mount the platen roller
correctly.

Paper feed is faulty.

Check if paper is jammed,
torn or caught in the paper
path.

Remove unnecessary paper
and set the paper correctly.

Foreign substances are stuck
in the gear.

A gear is broken.

Remove the gear holder and
check the gear for any
foreign substance or
breakage.

Eliminate foreign substance.
If any gear is broken, replace it
with a new one.

e Faulty Sensor

Phenomenon

Cause

Check Method

Remedies

Paper presence or
absence cannot be
detected. Paper near
end cannot be detected.

The cover or front cover
open state is not
detected or remains in
the detected state.

The paper sensor is faulty.

Check the indication at the

The paper near end sensor is
faulty.

LED or buzzer when the
paper ends.

Replace “UNIT, PE".

Replace “UNIT, PNE”.

The sensor spring is broken.

Push the sensor by hand
and check if it returns.

Replace “UNIT, PE” or “UNIT,
PNE”.

The connector has a bad
connection.

The sensor is faulty.

Check the connecting
condition of the connector.

Check the indication at the
LED or buzzer while opening
and closing the cover.

Connect the connector
correctly.

The sensor lever spring is

Check the indication at the

Replace “SPRING

broken. LED or buzzer while opening [ INTERLOCK”.
and closing the front cover.
e Auto Cutter Failure
Phenomenon Cause Check Method Remedies

The auto cutter does not
operate.

The connector has a bad
connection.

Check the connecting
condition of the connector.

Connect the connector
correctly.

The auto cutter is faulty.

Measure the supply voltage
with a tester or oscilloscope.

If the supply voltage is normal,
replace the auto cutter with a
new one.

Paper feed is faulty.
(paper jams)

Check if paper is jammed,
torn or caught in the paper
path.

Remove unnecessary paper
and set the paper correctly.

-33-



CT-S651 Series Service Manual

e Operation Panel Display Failure

Phenomenon

Cause

Check Method

Remedies

The operation panel LED
does not illuminate.

The connector has a bad
connection or cable
disconnection.

Check the connecting

condition of the connector.

Check the cable surface.

Connect the connector
correctly.

Replace “SA, OP-PANEL
CABLE”.

“OP-PANEL PCB” is faulty.

Replace the cable with a
new one and check if the
LED illuminates.

Replace “UNIT, OP-PANEL
PCB”.

-34-




CT-S651 Series Service Manual

3. SERVICE PARTS LIST

Remarks: All the parts used in the product are contained in “SERVICE PARTS LIST” in this Service Manual. However,
note that all of them are not available with customers.
When placing an order for service parts, refer to the Parts Price List published separately. If you need the
Parts Price List, consult the local distributor from whom you purchased this product.
3-1. Mechanical Parts List
No. Part No. Part Name Qty Remarks
1 TZ99803-0 UNIT, MECHANISM-02 1 Not supplied
2 | TZ44701-0 SA, MAIN, FRAME-02 1
3 |TzZ44212-0 COVER, CABLE PROTECT-02 1
4 E14030-060F SCREW, BHT (ST), M3.0 x 6 1
5 |TZ44126-0 LEVER L, CUTTER RELEASE-02 1
6 |TZ44127-0 LEVER R, CUTTER RELEASE-02 1
7 | TZ44205-0 COVER, CUTTER LEVER 2
8 |TZ23620-0 SPRING, LEVER CUTTER-02 2
9 | TZ44218-0 LEVER, INTERLOCK SENSOR-02 1
10 |TZ42201-0 SHAFT, INTERLOCK SENSOR 1
11 |E00620-080F SCREW, PH (PW), M2.0 x 8 1
12 | E40120-000F NUT, M2 1
13 | TZ23623-0 SPRING, INTERLOCK-02 1
14 |TZ44120-0 PLATE, COVER LOOK LEVER-02 1
15 |TZ44124-0 LEVER L, COVER LOCK-02 1
16 |TZ44125-0 LEVER R, COVER LOCK-02 1
17 | E11130-060F SCREW, PHT (ST), M3.0 x 6 4
18 |TZ23619-0 SPRING, COVER OPEN LEVER-02 1
19 |TZ25801-0 UNIT, MOTOR 1
20 |TZ20202-0 GEAR, REDUCTION 1
21 | TZ24220-0 COVER, GEAR-02 1
22 |E00130-060F SCREW, PHT (ST), M3.0 x 6 2
23 | Tz44221-0 LEVER, COVER OPEN-02 1
24 | TZ49702-0 SA, COVER FRAME UNIT-02 1
25 |TZz44702-0 SA, COVER FRAME-02 1
26 |TZ04202-0 LEVER, ADJUST HEAD-02 1
27 | TZ02003-0 SHAFT, HEAD ADJUST LEVER-02 1
28 |TZ04106-0 PLATE, HEAD ADJUST-02 1
29 |E00920-050F SCREW, PH (SW + PW), M2.0 x 5 1
30 |[TZ44223-0 GUIDE, HEAD HOLDER-02 1
31 |E17926-060F SCREW, BHT (BT), M2.6 x 6 2
32 |TZ02004-0 SHAFT, HEAD ADJUST-02 1
33 [TZ23625-0 SPRING, HEAD ADJUST-02 1
34 |TZ04107-0 POLYSLIDER, HEAD ADJUST-02 1
35 |[TZ09804-0 SA, THERMAL HEAD-02 1
36 |[TZ67716-0 SA, HEAD CABLE (FRONT) 1
37 |TZ29701-0 SA, HEAD COVER-02 1

-35-




CT-S651 Series Service Manual

No. Part No. Part Name Q'ty Remarks
38 |TZ24221-0 COVER, HEAD-02 1
39 [TZ24226-0 SHAFT, DAMPER-02 2
40 |TZ24223-0 HOLDER, DAMPER PAPER-02 1
41 | TZ22202-0 DAMPER, PAPER 1
42 | TZ24228-0 SUPPORT, DAMPER SPRING-02 1
43 |TZ23616-0 SPRING, DAMPER-02 1
44 |E18117-040F SCREW, No. 0 PH (BT2.5 x 0.5) M1.7 x 4 2
45 |TZ99913-0 LABEL, HEAT CAUTION-02 1
46 |TZ44133-0 SHEET, SENSOR COVER-02 1
47 | TZ24108-0 GUIDE, PAPER-02 1

48-1 [TZ99101-0 PLATE, FIX BLADE 1 For 3-inch model

48-2 | TZ99102-0 PLATE, FIX BLADE 1 For 2-inch model
49 |E16930-060F SCREW, PHT (ST, SW + PW), M3.0 x 6 2
50 |[TZz44217-0 KNOB, COVER OPEN-02 1
51 |TZ44130-0 POLYSLIDER, KNOB-02 1
52 |TZ23618-0 SPRING, COVER OPEN KNOB-02 1
53 | TZ44214-0 COVER, CABLE-02 1
54 | E14020-040F SCREW, PHT (ST), M2.0 x 4 1
55 |TZ40201-0 GEAR, COVER DAMPER 1
56 |TZ23615-0 SPRING, HEAD-02 3
57 |TZ40901-0 GEAR, DAMPER C 1
58 | E14020-040F SCREW, BHT (ST), M2.0 x 4 2
59 |Tz68710-0 SA,COVER OPEN SENSOR-F 1
60 |E13517-070F SCREW, No. 0, PHT (BT#3), M1.7 x 7 2
61 |[TZ49701-0 SA, PAPER HOLDER-02 1
62 |TZ44216-0 HOLDER, PAPER-02 1
63 |TZ22201-0 ROLLER, PAPER 6
64 |TZ22001-0 SHAFT, PAPER HOLDER 3
65 |TZ99914-0 LABEL, EDGE CAUTION-02 1
66 |TZ44131-0 SHEET, SENSOR MAIN-02 3
67 |E17930-060F SCREW, BHT (BT), M3.0 x 6 3
68 |E18330-080F SCREW, BHT (BT, PW), M3.0 x 8 1
69 |TZ44804-0 UNIT, PNE-02 1
70 |TZ24206-0 BASE, PNE UNIT 1
71 | TZ24207-0 LEVER, PNE UNIT 1
72 | TZ24208-0 BASE, PNE SENSOR 1
73 | TZ24209-0 LEVER, PNE SENSOR 1
74 | TZ24210-0 SWITCH, PNE UNIT 1
75 | TZ24212-0 SUPPORT, LEVER PNE 1
76 |TZ23607-0 SPRING, PNE SENSOR 1
77 | TZ23608-0 SPRING, PNE UNIT 1
78 |TZ23609-0 SPRING, SUPPORT PNE 1
79 |TZ23613-0 SPRING, SWITCH PNE 1
80 |[E10120-080F SCREW, BHT (PT) M2.0 x 8 2
81 |TzZ68711-0 SA,PNE SENSOR-F 1
82 |TZ24106-0 PLATE, PNE SENSOR-02 1
83 |E10130-080F SCREW, PHT (#2), M3.0 x 8 3
84 |TZ44803-0 UNIT, PE-02 1

-36 -




CT-S651 Series Service Manual

No. Part No. Part Name Q'ty Remarks
85 |TZ24218-0 BASE, PE SENSOR-02 1 Not supplied
86 |TZ24205-0 LEVER, PE SENSOR 1 Not supplied
87 |TZ23606-0 SPRING, PE SENSOR 1 Not supplied
88 |[TZ68703-0 SA,PE SENSOR 1 Not supplied
89 |E12820-060F SCREW, BHT (PT) M2.0 x 6 2 Not supplied
90 |[E12820-060F SCREW, BHT (PT) M2.0 x 6 2
91 |TZ44219-0 PARTITION, PAPER-02 1(2) |(For 2-inch model)
92 |TZz44116-0 WASHER, PLATEN 2
93 |Tz68701-0 SA, POWER SW 1
94-1 |TZ66729-0 SA, MAIN PCB (651ENG) 1
94-2 |TZ66730-0 SA, MAIN PCB (651JPN) 1
94-3 |TZ66731-0 SA, MAIN PCB (651CHN) 1
94-4 | TZ66732-0 SA, MAIN PCB (651AUS) 1
95 |E14030-060F SCREW, BHT (ST), M3.0 x 6 4
96 |TZ44102-0 FRAME, BOTTOM 1
97 |E14030-060F SCREW, BHT (ST), M3.0 x 6 4
98 |BE54106-0 LEG 4
99 |TZ23624-0 SPRING, CUTTER POPUP-02 1
100-1 | TZ29702-0 SA, PLATEN UNIT-02 1 For 3-inch model
100-2 | TZ29703-0 SA, PLATEN UNIT (2INCH)-02 1 For 2-inch model
101-1 | TZ28501-1 SA, PLATEN 1 For 3-inch model
101-2 | TZ28502-1 SA, PLATEN (2INCH) 1 For 2-inch model
102 |TZ24222-0 COVER, PLATEN-02 1
103 | TZ24224-0 HANDLE, PLATEN-02 2
104 |TZ04105-0 PLATE, PLATEN-02 2
105 |E18220-050F SCREW, No. 0 TFH (ST4 x 0.5) M2.0 x 5 4
106 |TZ21402-0 BUSHING, PLATEN-02 2
107 | E60340-000F E-RING, 4.0 2
108 |TZ20201-0 GEAR, PLATEN 1
109 |TZ44116-0 WASHER, PLATEN 1
110 |TZ99702-0 SA, CUTTER UNIT-02 1
111 | TZ44703-0 SA, CUTTER UNIT FRAME-02 1
112 | E03920-030WF SCREW, No. 0, TFH, M2 x 3 (NI) 2
113 | TZ98902-0 UNIT, SLIDE BLADE 1
114 | TZ24104-0 SHEET, CUTTER UNIT 1
115 |TZ44135-0 SHEET, CABLE PROTECT-02 1
116 |TZ67710-0 SA, CUTTER CABLE 1
117-1 | TZ259707-0 SA, FRONT COVER 2-02 1 White
117-2 | TZ59708-0 SA, FRONT COVER BK 2-02 1 Black
118-1 | TZ256229-0 COVER, FRONT 2-02 1 White
118-2 | TZ56230-0 COVER, FRONT BK 2-02 1 Black
119 | TZ44220-0 PIN, FRONT COVER-02 1
120 |TZ23622-0 SPRING R, FRONT COVER-02 1
121 | TZ66724-0 SA, OPEPANE PCB-651 1
122 |E12820-060F SCREW, BHT (PT) M2.0 x 6 1
123 |TZ44138-0 SHEET, LED 2-02 1
124 |TZ56231-0 PANEL, FRONT 2-02 1
125 |TZ44224-0 KEY, OPE-PANE FEED 2-02 1

-37 -



CT-S651 Series Service Manual

No. Part No. Part Name Q'ty Remarks
126 | TZ54113-0 SHEET, OPE-PANE FEED 2-02 1
127 |TZ67722-0 SA, OPEPANE CABLE-651 1
128 |TZ44222-0 HOLDER, FRONT COVER-02 1
129 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2
130-1 | TZ56221-0 CASE-02 (1) |White
130-2 | TZ56222-0 (BK) | CASE BK-02 (1) |Black
131 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
132 | TZ24225-0 PIN, FRONT COVER L-02 1
133 | TZ223621-0 SPRING L, FRONT COVER-02 1
134-1 | TZ256206-1 COVER, POWER SWITCH (1) | White
134-2 | TZ56214-1 COVER, POWER SWITCH BK (1) |Black
135-1 | TZ56223-0 COVER-02 (1) | White
135-2 | TZ56214-0 (BK) | COVER BK-02 (1) |Black
136 | TZ24107-0 CUTTER, MANUAL-02 1
137 |E12830-100F SCREW, BHT (PT), M3.0 x 10 3
138-1 | TA69905-1 SWITCHING ADAPTER (36AD3) 1
138-2 | TA69904-1 SWITCHING ADAPTER (36AD2) 1
139-1 | TZ56207-1 COVER, ADAPTER (1) | White
139-2 | TZ56215-1 (BK) | COVER, ADAPTER BK (1) |Black
140 |BE54106-0 LEG 4
141 | E14030-060F SCREW, BHT (ST), M3.0 x 6 4
142 |TZ66801-0 UNIT, SERIAL I/F PCB (inch) 1 Option
143 | TZ266712-0 SA, SERIAL I/F PCB 1
144 | TA54103-0 PLATE_SERIAL_I_F 1
145 | C6390-054# LOCK SCREW (INCH) 2
146 |E11130-060F SCREW, BHT (ST), M3.0 x 6 2
147 | TZ66808-0 UNIT, SERIAL I/F PCB (mm) 1 Option
148 | TZ266712-0 SA, SERIAL I/F PCB 1
149 | TA54103-0 PLATE_SERIAL_|_F 1
150 | C6390-055# LOCK SCREW (M2.6) 2
151 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2
152 | TZ66803-0 UNIT, USB PCB I/F 1 Option
153 | TZ66714-0 SA, USB I/F PCB 1
154 | TA54104-0 PLATE_USB_|_F 1
155 |E14030-040F SCREW, BHT (ST), M3.0 x 4 2
156 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
157 | TZ59901-0 LWS-1S (CABLE, CLAMP) 1
158 |TZ66802-0 UNIT, PARALLEL I/F 1 Option
159 |TZ66713-0 SA, PARALLEL I/F PCB 1
160 |TA54102-0 PLATE_PARALLEL | F 1
161 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
162 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2
163 | TZ266804-0 UNIT, POWERED USB I/F PCB 1 Option
164 |TZ66715-0 SA, POWERED USB I/F PCB 1
165 |TZ54110-0 PLATE, POWERED USB I/F 2 1
166 | E14030-040F SCREW, BHT (ST), M3.0 x 4 2
167 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2
168 | TZ66809-0 UNIT, USB HUB I/F PCB 1 Option

-38 -




CT-S651 Series Service Manual

No. Part No. Part Name Q'ty Remarks
169 |TZ66718-0 SA, USB HUB I/F PCB 1

170 |TZ54105-0 PLATE, USB I/F 2 1

171 | E14030-040F SCREW, BHT (ST), M3.0 x 4 2

172 |E14030-060F SCREW, BHT (ST), M3.0 x 6 2

173 | TZ66805-0 UNIT, ETHERNET E type I/F PCB 1 Option
174 |TZ66716-0 SA, ETHERNET E type I/F PCB 1

175 | TZ254111-0 PLATE, LAN I/F 1

176 |TZ54112-0 JOINT, LAN I/F 2

177 | TZ44134-0 SHEET, LAN PCB 1

178 |E00530-040F SCREW, BH, M3.0 x 4 4

179 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

180 |TZ69901-0 UNIT, ETHERNET (SEH PS114) 1 Option
181 | E14030-060F SCREW, BHT (ST), M3.0 x 6 2

-39 -




CT-S651 Series Service Manual

List of Screws Used

Part No. Part Name No.
E00530-040F | SCREW, BH, M3.0 x 4 177
E00620-080F | SCREW, PH (PW), M2.0 x 8 11
E10120-080F | SCREW, PHT (PT)M2.0x 8 80
E00130-060F | SCREW, PHT (ST) M3.0 x 6 22
E10130-080F | SCREW, PHT (#2), M3.0 x 8 83
E14020-040F | SCREW, BHT (ST), M2.0 x 4 54, 58
E11130-040F SCREW, BHT (ST), M3.0 x 4 138
E11130-060F SCREW, PHT (ST), M3.0 x 6 17,147
E12820-060F | SCREW, BHT (PT) M2.0 x 6 90
E12830-100F | SCREW, BHT (PT), M3.0 x 10 139
E13517-070F | SCREW, No. 0, PHT (BT#3), M1.7 x 7 60

E14030-040F

SCREW, BHT (ST), M3.0 x 4

156, 167, 172, 179

E14030-060F

SCREW, BHT (ST), M3.0 x 6

4,95, 97, 130, 142, 152, 163, 167, 168, 173, 180,
182

E16930-060F | SCREW, PHT (ST, SW + PW), M3.0 x 6 49
E17930-060F | SCREW, BHT (BT), M3.0 x 6 67
E18330-080F | SCREW, BHT (BT, PW), M3.0 x 8 68

- 40 -




CT-S651 Series Service Manual

Mechanical Exploded Diagrams

3-1-1.

UNIT, MECHANISM
(PART No. 2 - 115)

Exploded diagram 1
UNIT, COVER FRONT

(RART No. 118 - 126)

117-1

117-2

-41 -



CT-S651 Series Service Manual

Exploded diagram 2

120

126

109

For 2-inch model ; 103
101-2 '
For 3-inch model :

-42 -




CT-S651 Series Service Manual

Exploded diagram 3

-43 -



CT-S651 Series Service Manual

Exploded diagram 4

For 3-inch model

For 2-inch model ————
1

-44 -



CT-S651 Series Service Manual

Exploded diagram 5

- 45 -



CT-S651 Series Service Manual

Exploded diagram 6

- 46 -



CT-S651 Series Service Manual

Exploded diagram 7

N

146, 151

142, 147

163

154 156 157

155

168

173

158

- 47 -



CT-S651 Series Service Manual

3-2.

3-2-1.

12

J9

=
B &8
| a
o
B
-
B 8
| a
o
B
B @
B 8
B 8
o
2 a8
==
=
a
o
P,
O
a o o
o | B2
o | g

Parts Layout

SA, MAIN PCB

4 110 1

FeN gl

e

m:m
C127 RIZ0

CITIZEN SYSTEMS J
T220/22 _MAIN Rev

=" 1266915-00F
& MADE IN CHINA 2009/11

A
0

o’

i

0=
=

]

ul

QO

LEEUCLL Y

1
5

s

25
=
0

-48 -




CT-S651 Series Service Manual

o Sp%p o

oo RBR
20 R0 22222 @ [mm

_

A X 23
E KL;&
éﬁ%ﬁq@@@@@@@@@@ =20
o)

@* ‘
@E‘C E
@ uz7l ammm

o= g}

R36R3L

RS2 @

Qa2
m %“O ,mzs
opiES] I R5 T
87 ®

Irﬁ\

- 49 -



CT-S651 Series Service Manual

3-2-2. SA, OPEPANE PCB-651

10111

O™

- J

3-2-3. SA, SERIAL I/F PCB

[NOLAYY SOt
FNIHI NI 309 €
8076007
SoARY TVIHIS 71
410-40699Z L

LOEMS [T

£Lf
Szl

Eﬁ TZ66904-01F
TZ_SERIAL Rev05

@)

EREcterelaeiorl claraNe)
e @@@@@@@@@@@@@J ¢

-50-



CT-S651 Series Service Manual

3-2-4. SA, PARALLEL I/F PCB

FNIHD NI 307K ol 2

{3 0 o AL B 043y 137 Tvdvd Z E. =

1, [M0S CAUTION]s s B0/6002 3L0-506997 1 0 -

RALOT RALOZ pegie 1 £06905-01F 2005708 SHES SINOILNTD SOW| [l
[ ] T7_PARALLEL RevD.3 el et

MADE IN CHINA

o

3-2-5. SA, USB I/IF PCB

S
] il L& AEf0G S tsjea]
e | popm. gEosos L
2 Habieelo Do oD FNIHI NI 3094 SE gereniasn 71
2009/05 228 5o VS CAUTIaN N7Vl SWALSAS NIZILD : 00-606H3 2
; £

-51 -



CT-S651 Series Service Manual

3-2-6. SA, USB HUB I/F PCB

I R §
—
h*'H
e |1
\YAYS
il I [ ]

CITIZEN SYSTEMS JAPAN
TZ66909-01F
17 USB Revl 1} E
zoowov b
3
] H

L
LUSDE' B =

in

F517_D

% O %
/OOOOOO 88 O

C50

(509 (59

50
B4
(515

B 36

00000000 N

COCOOOO0

%ww
U001.’)000

-g;MADE IN CHINA

3-2-7. SA, POWERED USB I/F PCB

=z =
e By
=R "]
RIS
=Z 523
Ties
ITras
=5,
, I m
=0 =z @
i o ra Y D
/ OonoonnnOoonn 185 St S-
/ ___ = =
‘f B 75 e 2,58 23z
i v &gt =
i E5) = [ogacy = o = =
H 2 o W e
1 EEDNLE LEEs
y < ST NE
4y = 4 =5
\' ...... |bm
\\ SEx ==
o [T.]
\ L mE
ST
e o=

]

[ UEEVAVAVAVAVAVAVAV W) Y% v

-52-



CT-S651 Series Service Manual

SA, ETHERNET E Type I/F PCB

3-2-8.

¥NIHJ NI 30VA

@ /0002

@° 1ABYH 4o INYTZL

«[NOTLNVD SOW

+ -

- [NOILAVI SOW

N4V SWALSAS NIZILID

Ha
S
&

a 200~ | 169971

5 v ~gd

-53-



CT-S651 Series Service Manual

4. CIRCUIT DIAGRAMS
4-1. MAIN PCB

4-1-1. Main Control Board (CPU1)

m bl T2
cwI 16MHz lcz
15p/CHED {5p/HS0
Rl glit
Hr
o 9
UtA @ o
D[151)
= o _ SV I+ (1 BT
VaR3 = T
T
1 o T
vt Ll 03
gl m D4
—d SEU D5
SEED 06
0
[C— LA 83% .
R) il 1 uDp UDP D10 {7 T
W ¥ PIONCLKIRTPTD 011
D12 iy
013
o 18 [T 1%
B 11 SCKD Sz PETRImTPT D14
CEXTARB(E(1EMHE 11 RS %—'TE—ETPQJRXDD/S\D i [T
w3 6 THO0B00  K&HS——= P13 D0/S00 2 T
oo e @
5 Ase i T30y FOH2DBARTFERTOC o 57 7
VIR3 M T
w3 1 Rat Ao PLRXD1NTFZT PDH3DISMNTPDS W3 7
i ioomo &g P22/TXD1 INTPZ2 PDHYD2UTTPD] CUTHR 12
uclion 8T | PRSI PDHED2IANTPLE/TOCS PLDCE b
: T T T | P24/SI1 TR POHED 22MRTPLE/INTPI00TCUD 0 FOVORN 12
W SCKI (A FREROINTFE FOH7/D23MRTPOTANTPIDITCLR 10 RCYOPN 9
16 SOATA FOHS/D4IRTPOEMO10 CULAN 9
5 PDHS/DSMNTFOETIUD10 PEND 9
6 HOREQ 5| PAUMTPEIOVARTD PDH10D28MRTPDTLINTPHOACUD! 1 nSTATUS 6
§  HDACK £+ Pa1 TIPS ONBATD POH11/027TPDTTANTP 1 1TCLR 1 VANON 60
& HONTP 5| PELINTFED FOHIZDAMIPDT2ON 7T 1,5
6 CEREQ | PENTPCODTICOOMARTT FOHIYOSANTROT3MUD Lt LS UBINTP "
6 CEACK S| PEUINTPCD! AART FOHIADAOTROTERWD [T 12
8w PESTOCOTCT PDHISID31 TNTPD1EP WA (8 £ CEINTP §
1 PALOTPLIA He—d i G 10
6 PRNCLK ) —ppy——g| PEGINTPEBANTPCIOTICH PALURTRLIAl ———"—"" apu1
6 nGRESET (& M 7] PEBMNTFERINTPC1H 7 3 A —|—|—» At 458
3k 6 PFCLK  {———— PEIINTFEI/TOC ) 7
. T4
I 72 PTUOWARGZINTPC20IC2 # 2 ﬁ
11 ORI & | FTAOVRARZINTR C21 % T
VR L PTATCATOC2 iy T
v | PIBOWERTAINTRC30TICS 8 T
L 7| PTEOMRAIGINTPC31 A T
0 L PITTCIT0C3 AlD T
RAI A -
AN L ! PovoT 13 [ e o—ary
PCM1 Atd
. 5 CONF_DONE ) 2 poveRmR JAE] 1 N
3 nDACES ¢ 7| PCVERDORG 3 oTo Al ViR
57 POMAREFRD PAH/ATG I T
M UsBON €& ¥ PCMBEELFREFIADTRG PAHI/AT .
PAHDIATS .
PAH3/AI9 '
PAHAIAZ0
ais g7 HOTENRD )BT Fy s PAHE/AZ] =
(R i — - e i
! » r Y i Ly}
9 PNESENS e ANB PAHBIA2Y
10 VHON A Al PAHOIAZS 3 IFRESET 11
§ s K i e
| AN PCSVEED oy yrRoMOCS 4
o 9 REFSENS AT PCSICST =y T Xil Qnincs 5
REF e . JICONFIG 6
PO it
THO PCSHTET oy s N
¥ T4 AVREFF FCSECEIORD i DRESERVED 6
AVREFM FCSTH T
PCSTICST MRESERVE2 6
1 g
SPRESETI 611 PCO0/SDCHE | DCKE 5
PCTOTA avana U3 Amnmea..mn W m PCDMEUSCLK_;I:_M W il BUSCLK £6
T v s Y ¥ RESET PCO2/SDCAS (g 11§ DCAS &
PCD3/EORAS DRAS &
MR
Vs ol l{éﬁ” VRS P TITWRITEELLDOH - riah LLDOMALLEE 456
0T TIoF 2, 0.047u/B16 15 PCT1/LUWRAUBEAU DQM LUDQMALUBE 4,56
6 MODE1 PCTY/ULARALEELLDOM OPLEDR 7
MODED PCT3UUWRUBEAUUDGM OPLEDG 7
PLLSEL FCT4RD RD g‘e
PCTEMENR R
PCT7ECYST
VRS

-54 -



CT-S651 Series Service Manual

4-1-2. Main Control Board (CPU2/DAC)

VIR3
a1
1
RCELK 2
SIENEN T3
uic COATAT e
CTATAZ ufE
TRCDATAZ 2 f ALK A
TRCDATA2 : - s
TREDATA [ ! o s
TRCDATD Hi i N e
TRCEND (35 z —o 1
TRECLK oo 12
ooo ! | cm B
T z f—
ool = 15
3 1 “BWTEB-5RSS-TH
oS ! T
DeK
RI0
VOSIE? 0
wa
VaR3
38
EVDD
zom PV X VIRS
EVDD oD
o EvOD VDD [
T evoo VDD {57 VIRS
T | EvDO IvDD 52 VaR3 T
EVDD VDD {12
EVDD VDD £
- AT0  PLAVED [ RI1 % RI2 Tor
i fxfe P fa [ TET| WvID atk T 1k
1™ EEREE 0sCvDD dddq o s
o e 26 ECKI > ¥k a0 H  NEG PFMTCU 8
SEEEEEEEEEEE EEEEEED. 16 SATA & B0 A02 (5 A §§PESNSLEDD 3
SHEEEEEEEEE EEEEEER 2 rDaccs $ o A3 PESNSLED! 9
SEEEEEGEEEE EEEEEEL RI3 = R4 4 gTaes
23 EVSS 27 EEEEGEE Ik 1k veo —>
T eves IVES |k L .y
o Evss IVES s A
[ = word
T
T EvES w55 e
7 Evas nss HeE—H
T Ees PSS
TEE 1 bscves N

-55-



CT-S651 Series Service Manual

4-1-3.

Main Control Board (ROM)

W3R

258 DU50 <O Bl
256 AR8T] ) Ay —
RN
ol us
20 % 2 1 ™
“TCTSHI4 T141 10
e Afa
N—T T 418 45 DIs /]
h—= M T : /]
—r o Als D4 (7 3 7
7% - A1 D13 [am 3 Y
N k3 i b2 T vy
N—473 e 7
AT T gD g A
VaR3 t A u 4o e i 7 5
128 N TH ﬁg Bg T T ‘A
s NTR iz o T ‘A
N il £ E ‘A
U26$ N vilk v Brm p A
N AL pra« I e il i A
N A pik I bl I A
N AT pzy o
Ny pi
Ny P SE A s [ T v
2 PROMOCS > " s1EL_Z5d e hes [
26 nRD % o CE RVET p—————4
255 LLDoMmLLBE  $9 dwe FEmErpe——
TIETITED7ITH
J19 R
1%
g — 2
AL i A A
i P 5
AT 5 3 ATT
7 & 3 AT3
7 L. ATS
. 8 B .
7. g3 AR
s n Ak
& AL
12 ¥
255 LUDGMALUBE  Dp—f—pREHALLEE 13 3. -
e 11
Ieg 15 10
T 16 41 0l A
P ” 7 o2 —
[ . 18 43 —
[ : 19 42 ’
[ = 0 45 ’
[ o 2 46 —
L T2 22 47 T/
l i 2 4 T/
[ 24 49
25 &0
T 50R INTEE T TTR(S) N7
1370
W
Ve
GNDT
GND2
S29ATITEDTT

25
27 0.1u/B1E

Bl

-56 -



CT-S651 Series Service Manual

4-1-4. Main Control Board (RAM)

D[15:0]

24,8 o1& &P

246 A& >% UTA

*® 53 gT402 1 D15
N Al2 el Dale rergTn 7 7
N ATT ] T T 7 I
AT £ ATDAP  DOI3 Sy : 3
= e ma—t
N AD 7k I Do [T 7 I
N\ Al i IV oo |22 ENIE] 5
N ) 42 e 2 il T 7
N A% visk B D8 M —gTIm T 7
N A1 pisk o bar Mg 3 T
N AT pick I bee g2 5 z
N— N Dod ik 1 1
N AT ] 7 5K T T
a0 003 T 2 3
N A2 R17 g0 Bg% T TG 7 i
T T143 20 o bal 7 T T
. A2z L ] 1144 il
N\ AT 210 g o
N\ AN — i e nez N
2 nSDCS > 199t e P
2 nWEMWR 4 o ]
UDaM 2
N 37 i
2 SDCKE 2 STM CKE  LDOM
2,6 BUSCLK 4 e
24,6 LLDOMALLBE 3 TIEITEIE TG
246 LUDGMMLUBE  $9
2 nSDCAS >
2 nSORAS 54
BaMbit or 128M bit SDRAM
Y3R3 VaR3
78
1
DD >
40D [t
DD
VDDA | 0 »
vDDQ |-
voDa O R L L -
vas |2 = T=T=T=T=T=T=
= = = = = = =
V850 [ ERERERERERERE
RSN sl=l=l=1=|=|=
VS50 4 ' !
V35
\,gg%q
VES
TITEATB4-7TG ~ A4

-57 -



CT-S651 Series Service Manual

4-1-5.

Main Control Board (GATE_ARRAY)

I 315
5 CEE ; o
g e
12 :

T
ki neoes 7
I T
Cack 7 T
CCRST 7 7
CB4 7
RESERVE) 1 T
T TOE N 2
2 i3] I
: et 248
i g TH [
—4 (B &,
ek 2 T
TR 6
E—L
\ d TTF
Qe b e
o T ¥ :
il ; T QTP £eReR
T T DNTENP NS E
I
—FEE 8 o
QU t
et i e
Il 1
iy i RV 2003
OO 1 o W T
[t
&HTUN I8 K
i E
e g e
[0
B
i
Vi
1B
Horoor 1 veonn 3
V00T YCCN2
i VECOI3 VG [
A V001 CONTS Hg
YROICET  YCCNTE T
T v e [
o] Veors Addds
T Yoz L 4335
o] VEoiz s
P VEC2S
B Vi1
] VEClo2
P VE6o
T VEOC: G018 | —
T VECoTT 6Dt F—
HHHHT et 6ots |
o VEUO4S D2
i VLCI04 L GNDH
H VOOE BN
T8 s v
Ad fafsfo] a
BEERERED i
EEE R
EEE &
vaa o
30
EELE
P22 Sifi
GNP
GNP T
NPT {r—T
U0 LD |
DAL
v
v

PIET

uge V3 U
4 M
gé :F;—« RESETH 201 s ag:
a3 ‘ 0 ) U et
B s 2 - B B4 ,
B - i T aof g K R (IETROBE000 1
B ek 28 B & THOUROD 2
BT et R0 T Rt B0 5T
B . Ts B0 oo 11
89—+ B9 Hy
B0 g B4 10
EXI1 L 0L BE 243 o B4 e
By Tiest | | B2
B3 g [ReE
U o 2 E4714
Ex --Tr;;HDREJ 7| an ResE ) EC5 0
16 ) E47I6
17 WRESET 2 EL17 4 5
B8 HOACK 2 B8 F—MBUIERD 10
19 n} 2 R T
B30 E 20 3 W_S ORWSW 10
B ¢ B2 J—{(ORWFLAG 10
B2 4K LEONALLEE 243 B2 .
B3 Hy B 31T 1
E B4 RS THPRINE 11
BB T ot DHO[E1] 7 Z¥. 3 WATFDTLSR 11
2 e i 1
BT - B2 TR
38 My B4 TR 1
19— CREETIS 2 B3 T SLCTRPOND 11
B3 B30 |t R I
B E431 T RQUUSIRTE 11
B3R E432 (i T QACKNLGITR 11
B33 s TQURMCE 10
=] B4 RURNEET 10
B335 B ) LUECIGELR 1
BEM . E436 il
B 4T 22 w3 B3 gl
BB i PRSkCTL 3 E438 T
B e drRisk 7 E439 rm Vil
0 Moy HDSTE 7 EI0 g il
B4 niOLT 7 Bt P i
B4 [ RO 7 B2 P T
B4 HoN 1 B3 — —
rr— B4 | EC ]
g Bits s 7\'csm )
E4LE PP 2
2
WPEIVIGRLG
IR
2 Busm:»—ﬂwr-w T 13 e
{CK) MEEL0 E! J— -
biillediil pqirav-EpgiiH 17 M3ELI=1: Adive seriel
il (] -y M3EL1=0 Pazsive szrial
il R
R3 pii} - I
cKe
pii}
T che
Ch V383
T e Al
RS rerius L — I3 s
2 CONF DI & | CNF_DONE R
290006 D ] nCONFI3 K
i
PR
o mE—
23 SDATA DATH TNS (7 ¥ 1
3 SeK KK T ———

CATAT

eTa 7]

n

- 58 -



CT-S651 Series Service Manual

4-1-6. Main Control Board (HEAD, OP-PANEL)

VaR3
at
B HCVON ) DTA114EM
VaR3
D14
RB5205
GEEPTLLS - 3D HORES 2
*1000p/B50
D1
RB5203
D
VaR3 2
R34 1
30K1%
2
5 HOTEMPD P R3S 100 f To02 5
10005850 T
T
VaR3
RIE  T25
T357 13KN% g ]
vee w  gRitgton T ¥ T
R3a 25 HDTEMP1 CEQ% . é T
47k TuB 10 R126 ST
& HosTa % % BLM 1560182
47k U114 L)
2 B T26 o I
a1 11
6 HDCLK 2 Bt SN o v Ty 1 2
6 nHDLAT » T 143 13 7 T 8-
= YR s
yon v [ :
H 3 H a7 I}
F 20 v T | T
F 243 2v3 E [ il 3
D5 Jad ovi | cin
6 HD[5:1] » ; C 3
13 2
b 2
TYHCTZAT )
e pi
5 i
BITEFADSS
vie VNV
ui1e TS RO
vee %374
A 1uB16
aho (12
HVACTT
VaR3
RA7
TR 22
1
6 LCDSI 3| wom
L T LCD/SCK
6 LCDSCK 4 LCD/CD
8 LeDCY T8 LCD/RESET
6 LCDRST 5 | LRBRE
6 nlCOCS 7| R
f LCDBKL T 8 | opeEm
2 S0 S 3 9
15 = H 719, | opeswi
2 32 & k] H 119 | opesme
13 X H 7111 | opeswe
- 3 cn Bl RS
2 OPLEDR S g | OPELERR)
ddo 15
EEGE §|7 BMTEERSS-TB
EEEE mozzizya|
EEEED
v e

-59-



CT-S651 Series Service Manual

4-1-7. Main Control Board (PF MOTOR)

YMT
§ PFSTEP veot [
& PFMDI vEC2 o5 76
EAins oot L T0uisn L O1wEsD
77 1 100pA 00
6 PFENE GND2 5 n
6 FFPS s OUTA T257 A
DUTTA T s [
ouTie 2
3 PRWTCU D-RELyl1e L= ouTar 5—ilhy — il %
Ra2 Ra3 c73 v, OUT28 4
ks T T0k1%_] 1000pBS0 wet LB alalz |2 b B4EPRL-S
- o == C A 00
T e mume = CPrmoTr—]
NCA 5 ERERERE
NC5 (57— = £ = =
6 PFOFF > NCE =2 ERERERE
TEST ?ﬁ <

T3s8

25 PFTEMP &

-60 -



CT-S651 Series Service Manual

Main Control Board (SENSOR)

4-1-8.

EEEEEE

o LAz o5adn00L
062
EB7L 334 T
osadnnn) * YL e 553 anad T
mm_ul._w A
[ rad ] N T T P wwring 2 caA
[ MENdOHINOD B WY r HILIND |
doHL e N L
. 9E 1Y
14 CHEA nsadnnny
680
¢ 1
_ 0821 o % NdOAYY 2
o
144
B e [ = %
% L7 nsgdnnnl
o mmonh
» v:.saz » » SHISIND
a7l 2L
EHEA
W3glLoLa
o Lzo
AV_.@_ 1910 — K IILOSNEH 9
ol 770
—————— FILISNEY 3 izl _ W3 1oL
o 61D
$ —& 01L05MSH 9
™ aizL W3r1oL0 K
Ol 07D
—K ITLISHSY 3 6501
09EL %LABE %hA0Z %BUHL T 05840001 _
» e LY 954 771y 982 T
% 1A0E BNy nsa/dnnnt o35 43 z
547 LELH a5y W BT LY Ji:id il T »
z - » - va SNIASYHL 14
1 IEREE] cirl 0oL sy
o TLDZ/% LS.
EHEA 5
Tzl
rozse el 5 I 859505
£5Y AHd
. o e K 00FIsNsad €
[WEAR £ L0 SHAs
z
8595057 P I nJ o =
WH I HOSNIS 19057 £D L] AT AT VIFIENET © mozL
5971 El 1
0 EHEA

-61 -



Main Control Board (POWER/DRAWER/BUZZER)

CT-S651 Series Service Manual

4-1-9

0500y,

BELD 8595057

91 MO

0559000 L

BELD

0 d37ZNg 9 7
fradl
9LzEML
6
I B M3MIOLE EATs osanno |
o0 LD
h WEL
..... ol 8L 50758y
50
A dMdvO ¢
52HIngg B 13
%1ADT 11 H
0sd FF919n01 e ¥ ozel £
0l == ] H
BHADL ]
o aNo  HLI L ] L
Nod N3
* oy ond i
L MS 20A
sieL 1
THIA Lep-WS0-I0H PIEL  WAZ0I60E
[l 8in 0gto00L
9T6-9EEETN v019
085A
el
13
A
uonreyod sbeyontang
AN PaN BOEL
) 10 LEEZ WY gl ]
0sadoon 91an1'0 ey ) 0
1012 Leoto Joan  ownooy AN Wl
el B P ane Lt T 5 g e anel 0010 I wowy (%S,
ans 960 == 0 E] |_| z6Y & 00l [EETA] 530/ 0.
: . o, I WS 0A 5710 Ml SET0L0
T §H3sI N aa LA Al 7 LA ¥ : T TTarezted 110" — H
ERFATAIT] ToEL AJHMEVIWETHE 0oeL v
AEE £in an 8621 di
18y 1 " 148
S8IA edEn S0758Y
£8eA 502884
[
Warlola |osamio =
9 NoWMdA ) 0
Ay
v5zL & Ao0LMEzg SOOI L [
£16-49E6EDdN
9% NOmFZ T T R o501
uarhiola wogs 9 MERL210 € NOLAA vy
£8EA
061
L w0 4 osadnogL
® L e £60
Nid AGE L= NOWA <= %0L-ATTH NOWAKE
v8TL AGOT=NOWAS"  AYEH
psrdoont | 815rSE 05810 noA up AITT = NOWA < %OBATTH 0258 1
=T R 90_| == 760 za a8
199rsz_I8 198
SOTeL (48 “ 505050 £8EA
[ 1
1671 a s d LA
QHA N4 [oueD damod aALP pesH pue Jamod aAlIp 1030

wr

-62 -




CT-S651 Series Service Manual

4-1-10. Main Control Board (IF PCB CON / OPTION IF)

YIR3
130
T 1016
27
R145 e |12
00012 F2 ce
922 A T3 3 2 T3rs
TL_Fc g T crp Ve cleE—=R& g
B 7 *1UB16 o 1 1016
El - )
i OTH i I Sl cos |5 T30 cias
Y - — wm% . s_r_m_T 10816
[ s e {E 17 3 D
—_—— = Vid
8 0.1 0iB50 e ez sz Pk ]
TI0 21 TR 2
ek il 215 [ o gl 3
R2l R20 S 05RI H
%‘_’ Nt BN | Ta21
NC2 SHON  PRESET33 25
SHD gmuumasu Ri54
100
TTIIIIEEY
vaRr3
T
=
A2
EE
=3
= veo v
H= 15
&L
S H%EE-LNT/HSSR ! SELECT-IN/CST/INT
5 nSTROBEACID : AR DATIER
S STEVOCIO
. DATA[7-0] DATAT 4 DATAD/DIPSWOMERQD
5 DATA[7:0] ¢ TATAZ g DATAL/DIPEW WERDT
TATEA. 8 DATA2/DIPSW2
TATAT : DATA3/DIPSWA
DATAL g DATAL/DIPS WA
DATAG o | perssmipsws
TATE 19| parsemiesus
& nINIT/PRIME § 12 | DeTAEDIRSWE
& BlsvRTS 3| BusvmrTSREPDD
ACKNLG/DTR . 14| EeRDTRERD]
B nFAULT 15 o
6 SLCT/PPOND (4 1g | CAULTAMT
B s 4 15 | selEcTeroM
(4 FE
& DSWOUT > pu lg DvYSWWaut
12| usBHaST D+
<<>\ 21 e
2 UDP ’ T 5 USB_D+
20k1% g T332 UDM <> %g USE D-
2 UBINTP & & THDOS0NMOBDIR €3 24 ﬁgfgsomm
2 RXDO/SI0 & 25 RXDS]
7 5CKO 2% SCLK
2 IFRESET » 2 RESET
I %S 24
— 24y
2 USEON 6| ey
b 13! | v
—13 24y
3| renD
4| PGhD
C119 == % | PGhD
2 2WE1D ® | PGuD
37 P.GND
- 38 P GND
V3R3 33 USBHOST_D-
0 | seuo
X

c123

G1uF1 CTF P CONECTOr ]

-63 -



CT-S651 Series Service Manual

4-1-11. Main Control Board (CUTTER)

V3R3 WMT
RIB
2 FCWOPN — 22k YCUT D13 2
T REO503
i gT418 R148 4100k #T327 1
W
T 2F-L-T
o DTC114EM R150 °
<7 10k =
122
§ CUTCOND Hrn ourt [ A
6 CUTCONT Fi ouT2 T L
VCUT 7
1y vrer vee c120
D 14 0.1u/B50 BT
¥3R3
Lb232HFF
R143 V3R3
2 CUTHP R9S
22k

T332

LRI =

-64 -



CT-S651 Series Service Manual

4-2. PE, PNE Sensor

V3IR3
PTEOI PSED1
1 GP1505%4
2
3
PT 3F
4-3. Operation Panel
V5RO
W D101 ORANGE
310DT
V5RO
J101 T102
] +3.3V T101 ¢
+5.0V T103 g R101
g LCD/SI T104 ¢ 200/1608
LCD/SCK T105
‘5‘ LCDICD T106 ¢ T107
LCD/RESET __T108 y
? LCDICS T109 ¢ :
LCD/BKL T110 ¢ SW101 ok R102
g OPE/SWO TI11 g — ] P 0
10 OPE/SWI T112 ¥ 3 [l 4 ] Q101 10k
OPE/SW2 TI13 v DTC114EM
1; OPE/SW3 T114 g SKRBAAED10
OPELED(G) __T115 g
12 OPELED(R) __T116 ¢ V5RO
15 p102 ¥ | GREEN
SM15B-SRES-TB 310MT
T117
R103
22011608 V5RO
T118 D103 RED
310VT
0k T119
0102 1ok R105
DTC114EN 200/1608

Q103 30k
DTC114EM

-65-



CT-S651 Series Service Manual

Serial I/F PCB

4-4,

5]
Vi
5
TN 97
P
T
F1oeeesy alamy’
$1£0
; veelF T
” alamy
£1£0
| | e T
|
| 20894 ”
.
| Tulq |scel ¥
| o0ldiszoruEa |
|
, .o\”lm !
T s
| o o
\ O 0|¢m_v |
o o1y |
R e i
o oS "
] T ¥
2o o 3 1
U D R 1
| bl.o o G | s1d [ izel B
(Ul el I 4 Y] [ oT
L D= e] 2 veel ¥ 8
¥ b axL T T
15 T
W eniT
! | 1zelk Z
| uid ™07 |
| A alamy
S55A 5080
) @ , el T
|
| 10804 |
alamL
6080 |

ZON
LON

12y
[13:]
oL
OLL

I |
Agaeeeelz AN\ 1 |
| 809LADL |
NS gy | szey I
NGHS | : I
[ER e [ IR |
o [or SID
el IINT
[T
IH gt g
E geel,
© alamy
)
0 e
- zeel,
Sinz u alam
)
isin ot | !
297 AN ” HOP-pTXL
FoENn ” T _ _anos | mm
alamy |__-a_1soHas 43
1182 ! \ dNS'd e
! aN9'd
1o
STEA | aNod | o¢
| T aNO'd os
A3FeTELZ | T AaNS'd 43
[ e I e A B aNod 1 ze
ner e
NQHS 8091101 e ] of
e [T G eey Nagenpe
= AVTH
> 82
ozy et |z
oy LOF ¥sd LIELS L 1383 g
21 5T oY} gzelX M10S o
T2 ¥1d il [See] v
T axL £2E. H@oSIaXL | ¢z
20 el snan | 7z
3 H al@mi  809LAID0E -aasn ] \7
+20 90£0 £264 +a-asn 4
T ozeld _ At gy
10 1181, STEN +a"LsoHasn ] g,
2 ﬂ aLami womsma | ;¢
+10 voed 3d ol
T eieid ONOd/LOTTAS | of
297 ANIWLINYS it
1030 LAY 41
Zoen 00d39/SVASNE 7
alamy ETI =
£0£0 IMSdIQ/LYLVA or
9MSITSVLIVA 5
SHEA SMSJI/SYLVA 3
PMSIIYLIVA 7
EMSJIEYLVA 9
ZMSIQZYLVA s
10d3WLMSJIQ/LYLVa ¥
00d3WOMSIOYLYD | ¢
0100/a18 z
USWIXAIOLNY 1
ING/SLO/NF1O3 T3S
Z0eT
8LNDSS 1
35A
CZ 11
9
g
2
T
T
&VV voems Ll bbb
slano
AJHMEYEEHS 01eQ 0L 0L
w 20evy Logvy
alamy
T s0e
1 STEA
35A

- 66 -



CT-S651 Series Service Manual

- 67 -

Parallel I/F PCB

4-5.

N\ L1dvszLiad
e ONO
3 Y30
=1 O\
51 OND
oLamzy | aramio
90P0 == SO¥O——
z5| 218V0_00A
e 318v0700A
31 297
7 207
1 1 geovn
358 SHEA
|
AN
| , OP-FEXL
[ o¥
R —
aNS'S
! | -disomssn < 5%
! T ano'd I
! 1 aNS'd
| ! aNS'd %
-] , avod | 5
+ d e
(862Q)E0£8-09€07-3ULG /™ L= m w.m_ e
< z¢
o 8595052 AvT+
oo [ NFIOITISU L0¥D ne | LS
Son P < 0g
e AP+
¢ [SNLVIS Ya IAOMSMA oo | 8¢
2 aND's 8091422 809101 oo | 8¢
e LINvayu EIY cobY fan ww
SWRIdU 5
06 d 198
52 aNS'S oaLoL | israd "] ww
5 ANS'S vovY 3 ] TWOS/AXL 43
7 aNS'S 1 809LAIE'E snan ]
aNO'S 5on £ord -a fom e
5z s | aesn Stz
et aNS'S +a“asn
e A gt
sz m 'S veoyn +0”1soHgsn 8l
£4 —_ dia aH MOMSMA a
Iz S | 6A v | J 3d 1)
oz aNS'S 3d P52 PV oy [Z | ONOJI/LOTT3S bt
5l ANS'S 153138 RN Ty (£ I INIWLINYS »
al aNS'S 1Nvd i Py o [ | 1043974 L A0V sl
7 /20N IOV 22 Sy v ] 003975 LVASNE zL
ol aNo'd ASNg i M SWRIdU "
ol [> ONDS v1va 520 o v B MSJItVYIVa oL
it W Iva 07 | &g v [® MSdIQ/9Y VA
¢ [[Ixasornvu Y1va BC TT a 8
va w MSdIQeyLvd 8
1 FEEIES Y 1va £ da ov [ 2F PMSIQ/PYLVA
3d V1va 5T TT q L
Lh 98 o MSdIQEYLvd 9
ASna v1va i 21 a
ot 8 Y MSdIQ/ey1va
4 STNOVU v1va % ga av [ OF 10d3WLMSdIQ/I Y 1va w
M Y1va V1va Tmml ord g [ZF ™ 00d3WOMSIG0Y Lva 4
v 1vd BT 50917001 ' Z0val S
A P10 PIY 100/8LS z
° V1vQ ENE] 140 4 oy |92 WSWLIXAOLNY
Y1V a1s [:4 17 covL B INI/SID/NI-LOI T3S F
w V1V IXQAI0LNY 17 942 o 77 _ soo TP PP o SO0
Y 1va N-LOF13S 57| 242 A 4 1oYW Z0tvy
m o IHTH OHTH | " 351
3 Vivd Tiaveeiiad >
3g04LsU
zopr £HEA
80915101 SHEA
Loy
55A
alamio
AJHMEVINEEHE £0¥3
alamy SSA EM 2 alamy
20p0 LoD
T w T
Tioer ¥7 T 1
SHEA Tovn 358

S0298Y

Lo¥a




CT-S651 Series Service Manual

4-6.

USB I/F PCB

J&M
1 e SELECT-IN/CT Sl T
3 e AUTOFDE T/DSR
5 ¢ STBOCID
il B DAT AD/DIPEWOMEROD
£ e DATA/DIPSWMEPD
o DATAZDIP SN2
N DATAZDIPEWS
g e DATALTIPSY
g ¢ DAT ASDIPSWE
10 |ee DATAG/DIPSWE
1 e DAT A7 DIPSWT
12 ¢ nPRIME
13 ¢ BUSY/RTS/HpEPOD
11 e ACK/DTRpEFDT
15 ¢ FAULTAINT
18 |s¢ EELECT;’PPOND VIN VCC
10 [GS Dwewout | Ll
15 |5¢ USBHOST D+ = Ral1 RA0Z,, 02012 g 1501 _
A 5 *300kA 608 RE0F\ 2472072 g 407 5 b
51 LUSE D+ [ Ra04NI472012 g 1403 3 DD
USE D- | RO IZ0T2 g 1404
2z WBUS L] & 4 GHD
23 3k 5
5 TXD/AE0D0IR
5 Lae RO/l DUSE-BRA4LZ
35 SCLE
57 RESET Vo
34 4
% +24%
0 +24 = R50E R&07
31 + 4 10k 608 *20kM %1608
i +24%
e P GHD RE08
¥ P GO *A0kA %1608
I F.GHD
36 F.GrHD
e P GHD
A P.GrHD
35 JSBHOST D-
a0 S.GMD
TH24-40R

-68 -



CT-S651 Series Service Manual

4-7. USB HUB I/F PCB

850 SSA
yadd SSA
e
A\ 80917001 F [0V ] zas
24°2] ji2
L 1s3L
aL@mol [ 9L/mooL £TEA mw mmmm_
8e0 Lis0 ZZ 20/ NI/ ' 1add
T 1IN0 NI ¥ el ki 434y | obeL .
e¥eL 9 80912001 809L/%LAEY'T
7] ¢no N 0zgd 6154
€1N0 AND ¥ vaan
Lo vl CHEA & cam (WssAY AV
osnEA I¥0¢ag €oen  SNEA
WH za31 SSAY g7 T
ra31 ——9amol
9180 N\
MH uwww,_w mm»« BT % ipol or-peXL
FZr— “soswo o
Z gloy Lamio aNo'S
vdd F - % 6¢
288yv-asnd PG SZadAn = €180 -a ._.WOnIm%n| 8¢
: A e
42 ore R aND'd e
g7 690 LNOSZATA e e
oced 15| N Jum:m:_n_ % €6, aNS'd mm
2180 €86 AT+
OTUSSA | T Fver—] 1€
zda aL@mol Lamio Aot | o
TL0%/VTy,  vIGH 1668 6C [45:] 0180 809101 AT+ 8z
AT mwa el ommmmmm» Y e | 5%
Z1oz0 1ied 1 ceaan s L3s3 T g
OSMBA dassn (O>— €800A [ 2 wan | &
ZIozE i ored 4 H_,_m &IV £TEA 916 TWOS/AXL | oo
AL ST T aLami 509170, 505 Waasn 925, snan_| 5z
waasn <, 1080 oshEA  sAEA daasn MMWA 26 -a_asn s
9LSUSAS T ves +g asn 0z
nda T £zsL 22 - e st
125 AN AT ozsd Tz | (0 8091101 +a"LsoHasn | g
616 A Y05y momsma 1 ;|
Emm - CTEA 1 1
snan nsnan g sna 5SANA  ONO&/LOZTES | o
L10zLadN INWLINYS | 5y
5¢ ¢ Xz xez LoaadaiLaniov ] ¢y
N = A\ 8LN9SS YOSV [l |elohol. £0SVY 0dadsLwasna | z¢
Z08n = FNRIAU
0 e TSIV VA mw
809L/NL. 113 {2 SMSJIIYIVA 6
1054 L3 ) SMSJI/SYLVA 8
P42 PMSJIQPYIVA .
oL I 2 CMSJIEVLVA 5
220 605 ZMSJIZYLIVa .
805, 051 1 905 10d3WIMSdILYLVa hd
—or 1T oo 00d3WOMSJIQ/0Y1YQ ¢
04-1001XOWOEIOLSO TO0SMS DO/A1S ;
& "sa/lX
b lids Lk leko 05, ISTIXGOLY ]|
\\\\\ LNI/SLONIFLOFTIS
sl 51 —TosT
Z0sva [ rosvy
£ T:92#
35A prevest
X:1Z0%
asn aLs|
[ 309788 d/I ]

rami'o
€061
slami glamol
2080 1080
106, S0csay
zo0sa snan
S0259y
roga

-69 -




CT-S651 Series Service Manual

4-8. POWERED USB I/F PCB

[ I/F Select ]
Powered USB
#02:L
#24:1L
#26:H vce
J601
4 s SELECTINCTS/pINT RABO01 "“{"’" "I“{"’"| RAG02
; AUTOFDXTMDSR 601 15k [E==Z] ==]15k
2 [ seioc a dddd il SW601
3 DATAO/DIPSWOMEPO0 7602 1 16
: DATA1/DIPSWIMHEPOT 7603 2 | 18
: DATA2DIPSW2 604 3 | ol 14
s DATA3DIPSW3 605 4 |13
: DATA4/IDIPSWA 606 5 |12
: DATASDIPSWS §607 6 | 11
1 DATAGDIPSW6 608 7 | ol 10
Iy DATATIDIPSWT 2608 g8 | g
12%<"PFIME — & o ~H — o o ~H o
13 [ BUSYRTS/EPOD RABO3 RAG04 SSGMI18 7
13 £ ACKDTRpEPO! 22k =] 22k
13 [ FAULTAINT
SELECT/PPONO  VIN VCC
18 pE T J602
17 [ bwewout VIN
18 ™ sBHOST D+ L P 1_PG 16
19 [ S50 - 610 T—E 2 24v 15
20 USE D+ F611 RE01 242012 4A 619 3.6 14
A USB_D- Fe612 R602_/"04/2012 F620 4 D+ 13
22 VBUS X613 i 5_D- 12
b
23 TXDISODIR 7614 gV M
24 D] 7_24V 10
gg ™ sk 7615 8_ PG 9
25 . ReseT N~ 69913
+24V 616
28 oY
gg 24V R603 RE04
+24\V 10k/1608 0/1608
31 +24\V
32 ™ peND
33 5 aND
34 5 GND
35 5 oND
38 P.GND
37 5 GND
38
USBHOST_D-
38 X S 6ND 617
40
TX24-40R

-70 -




CT-S651 Series Service Manual

4-9. ETHERNET E Type I/F PCB

4-9-1. CPU1

i

§ nCPURSTIN Pp—————————— 9 § 10O
6 TO!
6 THS
€ NTRST
B TCK
6 RTCK
1 5 nRESET
6 PODD
&= 6 POD1
L 6 TXDD
o ] Dotumte Sl
RESET Switch o
Delay 20m SEC
3
|
5 nlED] & T3¢ BY 270 PIES 0| %{5
sien — e —  — R 1
143
*¥—gg| FON4
w137 5| 20
e 18- Fote
g | 017
=ik
aH P
5 P02 i
ke T 2
i p
s
6 nROM_WR 3| Pzt
5 500 T b
b R, 20007 3156 15| F08
& Lo T e 8 L5
& UDZP B0 PIOY/ZMA0T gT61 . 163 | oy
5 UDM RI1 202011 gT65 15 | en o
5 D!
B ROI
6 P20
§ 2203
6 2201
5 205
: yT82
T o i
5 PHYINT 3164
6 nBPSWINT 17
4 a30CAS =1
(1] T
4 nSORAS —3 P27
4 BUSCLK ¥ mr@’- P18
% £219
4 nS0CS «—31%8 2 e
v 1+ sOCKE (—310 167 oo
Ti0i 1] o
4 uoau - - P28
13 + LUDOM 25 303 1257 £228
¥ o e 38 o
4 nWE —F 33| PAZ5
i Paze
o 37
SN e Bl
%2 eais
P 21114 g3 P43
e P e

i

==l

ENET MDC §
SSENET MDIG B

o

z:

al&illl

RN,

u
E:m—a:hmaﬁd

Blisg ol

179MSDRAM 4

All GPIO are internal Pull up after RESET

BAMSORAM &

Y L R

'

-71 -



CT-S651 Series Service Manual

4-9-2. CPU2

¥3R3
W3R
T1145
2B
R14 __[* B5
s ALl WOCDCIW
22 print jurmpar S vpdncave DBGEN 213 T11E R15 410
— - YDEDEIVI oDa |72_gTT_ RiE g*
dd; rint jumper
EEE o Ve vREs [B2_gTi18 RfIT ™
gOs 55 i
4% WwDD Y3 rint jurnper T120 %1 T121
b i e B3 111 =T115  RIE I =
T WDD3v4 WEBAT - ck 111 o7
VDDAVS print jumper J_ J_
o 18 | 0D 12MHz
i 22p/50 22050
7 WD -
% | p0ae RTew |02 ||
103
YvaR3 RTCH2
L 13 126
WSSO HTALT *
E | vssi ¥Talz |4 Ti22 g R20
] WEEl03 print jumper
il ) s} 7] WS04
i 4
EEEEEEEE ?E V33107
AREEEEEE 70| VSslo8 MC1
e S 1 L Ex] WSSCORED M2 5
P e e = e = = WESCORE? M3
2777417 = 4 VEECORES
WEEA
S~ CPCIH58
2 opsn & 202g
VLT R L — ) i )
p12 Elucr oois | D1
— 3 Al 014 4y
= 5 Al#P  DOIZ [ -
A =L DQI2 [ 1K) V3R3 v3R3
N A—-7 1 [ Dat | T U3
AR 31 Qé UDUC‘E 4 ] o
A 0 = [ 1] 1
A 29 48 pok e ] o ﬁ
¥} <l B ] wars
L) 25| A 10 ] g
X e : e
— EXH a3 (£ 2 vooa -2 212121218128
. e o + Lt LL.L.L
] 2 eeo ocn -2 0 vasa -2 SEIEEIEIEE
e Blalsfsfafafe
- NE2 - VS0 E
e D T — 41
2 nSDCS i — a2 }
7 hine ; 61 U;::SN "~ vas B
£ SHE Tl DOOMHT——— ENGITE5TS-66 Loy b
3 BUSCLK § H Lk ‘
7 lioow 3 EWBISTERTSHG
2 nSDCAS
2 nSDRAS

B4Mbit or 256M bit SDRAM

w

126M SORAM -
21
10k

=

G4M SDRAM &

22
nkuse B4Mbit SORAM then set H (RZINA)

-72 -



CT-S651 Series Service Manual

4-9-4. PHY

Ti25 R24 ) 200/1608 pTi23
31126 Fiig.i'ﬂm B08 124

2 TRESET R0 gy 07K

2 ENET CRS
2 ENET COL
2 ENETCTX03
2 ENET_TXD2
2 ENET_TXD1

27 10
W

V3IR3

éu

BLM15BD182 37127

V3Rl

C24 025
Ui

0.1uB16 10816

q siaminn'’ €20

oz

KSZB041NL T8 2T128
1000012k
27 caa c29 ci
Twuu/ﬁns 01816 T TWuﬂBuE

2
1]
T
37

C
0.1uB16

T™XD1
™D2
TXD3
coL
CRS
LEDD
LED
RST#

B T
N

2
2 ENET_TXDD
ET-TX_EN § ]

2 ENET TX CLK g?
2 aPHYINT

2 ENET_RX_ER -
2E
2

&

NETTRX_CLK &
NET_RA_ DV P 17

m

TiE0

R28 R29 R30 R31
SRS/ %608 WIRSA%BAG0R RSN %AGDS TISRSA%AG0E

Ra? Sl Paskil 37132

.7k ox ] 32
01uBi6 == 01uB16 ==

2 ENET_RXDO
2 ENET_RXD1 R33
2 ENETCRXD2
2 ENET_RXD3 ”
2 ENET_MOC .

2 ENET_MDIO & print jumper

T133 R34, T134

R35
B.4%KN%

€33
100p/CHS0

-73 -



MAOIPEHE

I =]
R 1=]

5 58A
f=|

— ot

MLAIFOTP M B,

N

YOS ESA
198 dre
20 3

D N

b0 ER

SN

Ay
[Pk 7] bl A%

S

=1

EE-ITOLGEZMIN D_ o
. 1y oNe

giamio =
BED gED

nap, uA

ey

CT-S651 Series Service Manual

4-9-5. IIF

v
df_ LM
7 onzd <&
T ogxL 3
tonow <&
Uo23TMS Tsued HO®Bd
HOS04ZI0-54
Lanl
£l
NS
JdT T=ued Hoed
- T A1
TAOTE 70
usaIn
Tdatr ]

¢ oman <

[aonse |*

Fal
L |Efd

eril® 13534

HOVFTX,

QXL

&
¢ lond wA
JOXL

“—oxy

EYEA S0Z5EY GELL

£d

I NLSENdIY

I oaL <
T AIEL

ANIMSdEY T

T L
T ShL
T loL

[AIERLA

¢ ISH1v
Waaw

L B
[A

dian €

[TV

+0 I50HESN
womsAd 3|

ad

tBid &

ONOdd/10I 1S ., |

AN LN

biZd M Pl

e
~
2
=
o

Ffnd 42

00d3%ELHAENE

L HLOMDY

LR
LWSdIdLELY]
AMSIAVL D
SMSAIQEYLYA
TSI LYD

LWL

TS
L0d 3WEMS I L VLY

E
E

_OIDOVELS

il o i

HEWKA40LNY

S0id
> d1d
e I8

ey

oo
o &
0 4

C36 |, D1uB1E

H0 Ly
L -

INIES LYNFIDT138

>

1
IELL 8L

gl

AL
L v

OISO~ OoOD - Hm

—HmTnORonD e

DVLC

L1

-74 -




